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Package leaflet: Information for the user 

 

BITTNER BALSAM, oral solution 

 

Active substances: 

BITTNER BALSAM contains the following herbal extracts: 

Manna, Camphora, Radix Zedoariae, Radix Angelicae, Myrrha, Radix Gentianae, Semen Myristicae, 

Radix Carlinae, Radix Helenii, Radix Liquiritiae, Herba Centaurii, Flos Caryophylli, Radix 

Galangae, Radix Zingiberis, Herba Cardui benedicti, Herba Ivae moschatae, Radix Iridis, Flos 

Verbasci, Pericarpium Aurantii amari and Cortex Aurantii dulcis, Radix Calami, Herba Absinthii, 

Cortex Curacao, Fructus Cubebae, Fructus Anisi stellati, Folium Menyanthis and Theriak. 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If the symptoms worsen and do not improve, talk to your doctor. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. 

 

 

What is in this leaflet 
1. What BITTNER BALSAM is and what it is used for 

2. What you need to know before you use BITTNER BALSAM 

3. How to use BITTNER BALSAM 

4. Possible side effects 

5 How to store BITTNER BALSAM 

6. Contents of the pack and other information 

 

 

1. What BITTNER BALSAM is and what it is used for 

 

BITTNER BALSAM is a traditional herbal medicine used orally: 

 

- As a general tonic (for improving mental and physical condition). 

- In the case of functional disorders of the gastrointestinal tract (e.g. feeling of fullness, bloating 

caused by gas, constipation) and for increasing bile secretion. 

 

BITTNER BALSAM has a general tonic and boosting effect on physical condition and work capacity; 

its effect is more pronounced in the case of chronic fatigue and exhaustion and in periods of recovery 

from an illness.  

 

BITTNER BALSAM includes amaroids and essential oils among other substances. 

Upon oral administration, the bitter substances and essential oils stimulate the secretion of saliva, 

gastric acid, and bile. Essential oils reduce the feeling of fullness and bloating caused by gas. This 

results in improved digestion and absorption of nutrients. 
 

 

2. What you need to know before you use BITTNER BALSAM 
 

Do not use BITTNER BALSAM 

- If you have a severe liver condition, congestion of bile ducts, gallstones, pancreatitis, gastric or 

duodenal ulcers; 
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- if you are allergic to the active substance or any of the other ingredients of this medicine (listed in 

section 6). 
 

Warnings and precautions 

- BITTNER BALSAM contains 40% (v/v) of alcohol, making it unsuitable for children. 

- Do not use in the case of stomach pain, nausea, or vomiting. 

- If using BITTNER BALSAM induces gastrointestinal abnormalities lasting several days, stop 

using the formulation or talk to a doctor. 

 

Talk to your doctor or pharmacist before using BITTNER BALSAM. 

 

Other medicines and BITTNER BALSAM 

Interaction with other medicines has not been observed.  
Tell your doctor or pharmacist if you are taking or have recently taken any other medicines. 

 

BITTNER BALSAM with food and drink 
No special requirements. 

 

Pregnancy and breast-feeding 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

Not recommended during pregnancy and breast-feeding due to alcohol content. 

 

Driving and using machines 

BITTNER BALSAM can affect the ability to drive or use machines due to alcohol content. 

 

BITTNER BALSAM contains alcohol (ethanol). 

The medicine contains 40% (v/v) ethanol (alcohol), i.e. up to 1.62 g per dose, which equals 40 mL of 

beer or 16.7 mL of wine. This medicine is harmful to persons with alcohol dependence. 

This should be taken into account in pregnant or breast-feeding women, children, as well as in high-

risk groups, such as those with liver disease or epilepsy. 

 

3. How to use BITTNER BALSAM 
 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 

The recommended dose for oral use is 1 teaspoons 2–3 times per day on its own or with water or 

herbal tea. The maximum duration of consecutive administration can be up to 3 months. 

 

If you take more BITTNER BALSAM than you should 

Overdose has not been reported.  

 

If you forget to use BITTNER BALSAM 

Do not take a double dose to make up for a forgotten dose. Administer a dose as soon as you 

remember. 

 

If you stop using BITTNER BALSAM 
If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

No side effects have been reported. If you get any side effects, talk to your doctor or pharmacist. This 

includes any possible side effects not listed in this leaflet. 
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5. How to store BITTNER BALSAM 
 

This medicine does not require any special storage temperature. 

Store in the original package in order to protect from light. 

Keep this medicine out of the sight and reach of children. 

Do not use this medicine after the expiry date which is stated on the box and bottle. The expiry date 

refers to the last day of that month. 

 

 

6. Contents of the pack and other information 
 

BITTNER BALSAM (1 mL of oral solution) contains: 

 

The active substances are: 

 

Manna 

 

Manna 

 

1.360 mg 

Camphora  Camphor 0.950 mg 

Radix Zedoariae Zeodary root (white turmeric) 1.380 mg 

Radix Angelicae Angelica root 1.360 mg 

Myrrha  Myrrh 0.700 mg 

Radix Gentianae Gentian root 0.500 mg 

Semen Myristicae  Nutmeg 0.280 mg 

Radix Carlinae Carline thistle root 0.680 mg 

Radix Helenii  Elecampane root 0.020 mg 

Radix Liquiritiae Liquorice root 0.170 mg 

Herba Centaurii Centaury 0.013 mg 

Flos Caryophylli Clove 0.030 mg 

Rhizoma Galangae Galangal root 0.014 mg 

Radix Zingiberis Ginger root 0.015 mg 

Herba Cardui benedicti Blessed thistle 0.015 mg 

Herba Ivae moschatae Moschatel 0.006 mg 

Radix Iridis Orris root 0.005 mg 

Flos Verbasci Mullein flower 0.014 mg 

Pericarpium Aurantii 

amari 

Bitter orange rind 0.031 mg 

Cortex Aurantii dulcis Sweet orange rind 0.011 mg 

Radix Calami Calamus root 0.047 mg 

Herba Absinthii Artemisia 0.035 mg 

Cortex Curacao  Curacao rind 0.038 mg 

Fructus Cubebae Cubeb fruit 0.017 mg 

Fructus Anisi stellati Star anise 0.046 mg 

Folium Menyanthis Menyanthes 0.120 mg 

Theriak Theriac 0.970 mg 

 

- Other ingredients are 40% (v/v) ethanol, sugar dye (colourant E150), purified water. 

 

What BITTNER BALSAM looks like and contents of the pack 

BITTNER BALSAM contains herbal drugs, as a result of which the taste and smell can vary. This 

does not affect the activity of the medicine. 

Glass bottle with an aluminium screw cap. 

Pack sizes: 50 mL, 100 mL, 250 mL, or 500 mL. 
Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder 
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Richard Bittner AG 

Reisnerstraβe 55-57 

A-1030 Vienna 

Austria 

Phone: +43/1/50 30 972-0 

Fax + 43/1/50 30 972/40 

E-mail: office.vienna@richard-bittner.com 

 

Manufacturer 

Richard Bittner AG 

Ossiacherstrasse 7 

A-9560 Feldkirchen 

Austria 

 
 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder. 

 

SIA Omega Pharma Baltics 

K.Ulmaņa gatve 119 

LV-2167 Mārupe 

Latvia 

Phone: +371 677 83478 

Fax + 371 677 83479 

E-mail: eesti@omega-pharma.lv 

 

This leaflet was last revised in March 2013 


